The Assistant Engineer (QC)

Quality Control Lab., DUSIB

Vikas Kutir. ITO. New Delhi
Part I
Dispatch No __b_:_}_:b%,(:__[

P.No 2lel]

-

I RECEIVED 2 1 FEB J017

__Dage: 2218

Sub: Testing of Bricks/Brick tiles for Compressive Strength/Dimremnision.

A. L, No.81/WH/ 4945/EE-C-5/DUSIB/ 2013-14 /D-1257

Name of work: NULM

Dated. ;- 20.01.2017

SH: Up-gradation (Refurbishment and augmentation) of shelter for urban homeless at K. ji-
B 8433

1. Details from where sample is collected-- site emvmemmamnnn

2. Name of Circle/Division - = s=ee=memem—eeee Circle-11/C-5--

3. Nameof JunierEngineer = = Essscseeccesies Sh. Jitender Kumar -----====s==n=m=-==a-n
4. Name of Assistant Engineer = smemeemeeemee- Sh. Raj Kumar Jinbal ...................
5. Name of Executive Engineer =~ =emememmes—e- Sh. S.K Varshney----------==sazssammnrea
6. Name of Contractor/Agency ~ =-=--m=mememee- M/S Khanna Enterprises------------

7. Name of Officer collecting sample:  =ewemvememmaees B A B e el

8. Date of collection/Date of filling frog:  ==m=rmmm=mmmmmmee- R L
09. Date of testing: 232112 o Lo =
10 Identification Mark: el BB £ U A R,
11. Class designation: = AT,

12 No. of specimen sent for testing: ~ ==eemmmooeeees SEtfen et

Specimen relating to work mentioned above is/are sent for testing. It is certified that the sample/
samples marked-#8FE___has/have been taken in my presence which rep]‘csem-&aaefd‘ﬁ%htit_\

of works/supply made at site/store.

—

Signature of JE
Incharge of work

Part 11 TEST REPORT
No. SE (QC)/AE (Lab.)/2011-12/D- Elu 9_51
Test No. 2Yoet Date: 24.2-17

Date of Receipt: 21-217
Date of Testing: 21.2:/]
(A) COMPRESSIVE STRENGTH

Si gnatMmractor

Signature of Officer
taking sample (£ETAE)
RAJ KUM= 2
AE-VI, C-5/0USIB

Date: 02 ] D?/l (7

S. No Dimensions Maximum | Compressive Av. Comp.
Length Width Area Strength. | Strength Strength.
¥ (cms) (cms) (sgq.cm) Failure (T) | Failure (kg/sq.cm) | Kg/sg.cm
lle 22504 tl oo = 247.50 23.00 929 - ) }
; 2 22 Yor ll-eo = 247-YD 2400 | q¢.q7
2l 22 .5ax M¥o - 16%-1F 2y.00 a7y L 42.uq
[ 4. 2250 % o= 2LYT LD 2,00 ?G—SJT
5. 12apg x (oo 245 oo 2.0 RV L. S
Tested in my%resence
(B) DIMENSION TEST FOR 20 BRICKS .
| Length
5 Width —_— MoeT ASKED ForR —
3 Height

Only testing has been conducted in this laboratory, The sample/samples h

handed over by the field staff of the concerned division.

Copy to:-

B le-k
vlc,

b o—

Lb\(\' G bcw llected and
i \)
% ry\\'v\
Assis ngineer (QC-Lab)
DUSIB, Vikas Kutir, ITO




